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CONPACTPOINODIZNE)  : 77577 MILL TEST CERTIFICATE
PRNO.FFEAHS) : F180900121 STEEL
COMMODITY(RIZ2! © ERW, CARBON STEEL PPE EN 10204 TYPE 3.1 — 2004 BUET:BNBAN 2R EES W
P— o . 706, ‘Yeompo-ro, Buk-gu, Ulsan, Korea
SEELHICATNRE ) : ASTMAS3B CUSTOMER(D2XAR): AT E)
Hydrostatic Tensike Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test DW.T Test( C)
TYPE TOTAL Test Tensie Stength Yied YR Max CWN Impact Tes{{'C)
EL - %
oF SZE PCS WEGHT BT Spec| = T oen | serct| B0 it =T Sres]  ShearAweal%)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  |Pressure{Time| %2 Area
END (XS H*20)) 2| MPa | MPa | MPa | % | % |*3 *3 ] 123 Jag]e| 1 ]2 [aw
Min. 45 | a5 | 240 % e
%1 (&) (KG) (V)] PSI |SEC size —
Max. Ciiteria : In the case of 10x10)
1 E8 BE 20" X 0250 " X 6.150 M 5 2415 3075 PB1399 50 | 5 T| 4m 474 381 38
TOTAL 5 2415 3075
‘Chemical Compostion(%) 2:x100 3:x1000 4:x 10000 Zn-Codling Test HCTest HIC Test Remark
Mn CcM3 .| CopperSuifate | Colapse SSC. 5 —
Spec. cls|glrPrls|a|ln|olw]| vy Zn Coating - Pessre | CLR | CR | CsR PR KT)Typeofppeferﬁ(Es
No.|  HeatNo sal 22233212233 ]3s Time | Rest| psi % | % | % EB'ERW Black BE:Bevel End
] %2) L: Longitudinal, T: Transverse
=2 30 120 | 50 | 45 | 40 | 40 | 40 | 150 | 80 | 1000 %36 ben W Vield 1 vk Mced 2o
i O T e 4) H: Heal(Ladle) Analysis, P: Product Analysis
5 5 i = = 5 : 5 3%7) For each reduction of 0.01% below the specified C max.
1 2 2 1 an ncrease of 0.06% Mn above the specified max.
Pl 7 v 7o |81 |1 ]2]2]2]4« wilbe pemited p to a max. of 1.65%
7 10) OMB=CuNHCrHVo+V
3% SPEC YEAR — ASTM AS3(2012ED)
Nor—Destucive Test Fattening / =
Heat Treatment oD Bending Test Visual & Dimension
GOOD GOOD GOOD GOOD
EHE2 2 ARl eAUSE ESeLIC
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACOORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.
» 2 ANSHMO IS FASTI ALZA QHEA 2D} LS & YO0, AASTM SLBZA ALZA SIZ2 20122 IoH 4 YSLICL
SURVEYOR

* B AASYME FE HASMENMY HE H3N2RH S48 AHRYUG, HARMY WHEL Sl DAUTL oM &Usta & ASLICH(http://smhyundai—steel.com/cs/cm/login.jsp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).

You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : ‘QReal’




